Notice of

Certification Authorization Report

Keystone Certifications, Inc.

145 Limekiln Rd, Suite 100B

New Cumberland, PA 17070
Phone: 717-932-8500

KEYSTONE
— National Fenestration Rating Council
) A A
0 00, Poland
Product Line#: | DRU-K-1
Certification ID#:| 11855
Certification Date:| 6/23/2022
Revision No:| 2
Revision Date:| 10/24/2022
Expiration Date: | 8/18/2026

Model / Series:

IGLO 5 Classic Fixed Window

Operator Type:

FIXD

Frame Type:

VA

Sash Type:
200

Validation Report:

NA

L9169.01-116-46

Simulation Report:

L9168.02-116-45

Rating| Property Authorized
NFRC 100( U-factor Yes
NFRC 200 Solar Heat Gain Coefficient Yes

Visible Light Yes
NFRC 400 | Air Leakage No
NFRC 500 | Condensation Resistance Yes
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Revision History

Rev # Date Description

6/23/2022 |Initial Issuance.

8/23/2022 |Updated Model Name.

10/24/2022 | Added options 3-10.

Doc No: FRM B2-19 RevNo: 2 RevDate 3/15/2022 Page 2 of 2



o

NFRC Product Certification Authorization Report Eﬁ

mm&m'mm
Manufacturer: DRUTEX S.A. Product Series: IGLO 5 Classic Fixed Simulation Lab:  SATI Initial Cert. Date:  06/23/2022
Window
Street:  Lebroska 21 Product Type: FIXD Sim. Report #: L9168.02-116-45 Re-Certification Date:
City/State/Zip:  Bytow, Poland 77-100 Air Leakage: Sim. Report Date:  05/31/2022 Revised Date:  09/13/2022
Print Date: 10/24/2022 Test Date:  08/18/2021 Expiration Date: 08/18/2026
CPD Number: DRU-K-1 IA: Keystone Certifications, Inc.
00001-00001 CG PREMIUM 2/ARG90/EXTRACLR VA/INA 3 0.039(2), 0.039(5) 0.551,0.551 P- Fill 1: ARG/AIR(90/10), N 0. 0.40 0.58
/ ARG90 / CG PREMIUM 2 Fill 2: ARG/AIR(90/10)
(AMM/AMM/AMM) - 40MM |G
00002-00001 EXTRA CLR/ARG90/ SN 63 VAINA 2 0.026(3) 0.551 TP-D  Fill 1: ARG/AIR(90/10) N CL 0.26 0.32 049 63
(AMM/BMM) - 24MM 1G
00003-00001 CG PREMIUM 2/ARG90/EXTRACLR VA/INA 3 0.039(2) 0.394,0.472 TP-D  Fill 1: ARG/AIR(90/10), N CL 021 042 057 71
/ ARG90 / CLR-LAMI (4AMM/AMM/4AMM| Fill 2: ARG/AIR(90/10)
6x015 PVB|4MM) - 38MM IG
00004-00001 CG PREMIUM 2/ARG90/CLR-LAMI  VAINA 2 0.039(2) 0.787 TP-D  Fill 1: ARG/AIR(90/10) N CL 0.27 045 062 62
(6MM/4MM|6x015 PVB[4MM) - 34MM IG
00005-00001 CG PREMIUM 2/ ARG90 / CLR-LAMI VA/NA 2 0.039(2) 0.787 TP-D Fill 1: ARG/AIR(90/10) N CL 0.26 0.45 0.61 62
(6MM/6MM|6x015 PVB|6MM) - 38MM IG
00006-00001 CG PREMIUM 2/ ARG90/EXTRA CLR VA/NA 2 0.039(2) 0.630 TP-D Fill 1: ARG/AIR(90/10) N CL 0.27 046 0.64 55
(AMM/AMM) - 24MM 1G
00007-00001 CG PREMIUM 2/ARG90/CLR-LAMI  VAINA 2 0.039(2) 0.630 TP-D  Fill 1: ARG/AIR(90/10) N CL 0.26 0.46 0.63 59
(4MM/3MM|2x015 PVB|3MM) - 26MM IG
00008-00001 CG PREMIUM 2/ARG90/CLR-LAMI/ VAINA 3 0.039(2), 0.039(5) 0.551,0.472 TP-D  Fill 1: ARG/AIR(90/10), N CL 0.6 039 057 72
ARG90 / CG PREMIUM 2 (4MM/3MM| Fill 2: ARG/AIR(90/10)
2x015 PVB|3MM/4MM) - 40MM IG
00009-00001 CG PREMIUM 2/ARG90/EXTRACLR VAINA 2 0.039(2) 0.945 TP-D  Fill 1: ARG/AIR(90/10) N CL 0.27 045 064 61
(6MM/6MM) - 36MM IG
00010-00001 CG PREMIUM 2/ARG90/EXTRACLR VA/INA 2 0.039(2) 0.787 TP-D  Fill 1: ARG/AIR(90/10) N CL 0.27 0.44 063 56

(8MM/SMM) - 36MM 1G
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Baseline Information

Test Lab Test Date Test Size Tested U-Value Standard U-Value Test Report
Number
TATI 08/18/2021 1200 mm x 1499 mm 0.168 0.166 L9169.01-116-46

Comments: 90% Argon, Single probe. 10/17/22: Added options 3-10.

I hereby certify that all requirements for NFRC Certification Authorization have been met and that the above information is true and correct, to the best of my knowledge.

_ j//?M 5 Shaun Shaull
Authorized IA W 2022.10.24 09:41:01 -04'00'

Signature:
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